
NZ AUST

Standard - Nat. Gas Metallic Black 988843 A88847
Part Numbers Bottle Green 988845 A88849

- LPG Metallic Black 988844 A88848
Bottle Green 988846 A88850

Issue C
September 2003
REF  # 788843

Is
su

e 
C

S
ep

te
m

be
r 

20
03

R
E

F
  #

 7
88

84
3

BALTIMORE
Natural Gas / LPG

(New Zealand/Australia - Std - Flued)

From Serial Number 4001832



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 2

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 3

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )

1 788762 Panel-Lid, Control - Metallic Black
(Includes item nos. 2, 41) - NZ 1

• 788794 Panel-Lid, Control - Bottle Green
- NZ 1

• 788744 Panel-Lid, Control - Metallic Black
- Aust 1

• 788797 Panel-Lid, Control - Bottle Green
- Aust 1

2 588233 Knob-Cover, Control Valve 1
3 788763 Panel-Top - Metallic Black - NZ 1
• 791013 Panel-Top - Bottle Green - NZ 1
• 788756 Panel-Top - Metallic Black - Aust 1
• 791004 Panel-Top - Bottle Green - Aust 1
4 588422 Plate-Control Panel - NZ 1
• 588437 Plate-Control Panel - Aust 1
5 988058 Panel-Backing, Control - Black - NZ 1
• 988430 Panel-Backing, Control - Black

- Aust 1
6 988435 Catch-Hinge, Lid 1
7 988082 Bracket-Mounting, Heatshield 2
8 991023 Heatshield-Top, Flued 1
9 700714 Tape - 3 x 25 1
10 988742 Cover-Rear, Diverter

- Metallic Black 1
• 791003 Cover-Rear, Diverter

- Bottle Green 1
11 503621 Screw, Pan  M4 x  8 10
12 788753 Panel-Rear - Metallic Black 1
• 791001 Panel-Rear - Bottle Green 1
13 991026 Heatshield-Control Panel, Upper 1
14 788752 Panel-Rear Access, LH

- Metallic Black 1
• 791002 Panel-Rear Access, LH

- Bottle Green 1
15 991022 Heatshield-Side, RH 1
16 788765 Panel-Side, RH  - Metallic Black 1
• 791012 Panel-Side, RH  - Bottle Green 1
17 988670 Heatshield-Side, LH 1
18 788766 Panel-Side, LH - Metallic Black 1
• 791011 Panel-Side, LH - Bottle Green 1
19 988746 Panel-Access, Control

- Metallic Black 1
• 788790 Panel-Access, Control

- Bottle Green 1
20 986792 Bracket-Seismic Restraint 1
21 788760 Panel-Pedestal, Back

- Metallic Black - NZ 1
• 788788 Panel-Pedestal, Back

- Bottle Green - NZ 1
• 788676 Fan Assy-Top Switch  - Aust

- Metallic Black - Aust 1
• 791014 Fan Assy-Top Switch

- Bottle Green - Aust 1
22 586155 Plug-Swich Hole 1
23 988770 Panel-Pedestal, RH Side

- Metallic Black 1
• 791008 Panel-Pedestal,  RH Side

- Bottle Green 1
24 988772 Foot Assy - Metallic Black

(Incl. Trim) 1
• 991005 Foot Assy - Bottle Green 1
25 988629 Panel-Pedestal, Front  Inner 1

Item Part Description  Qty
 No No

Item Part Description  Qty
 No No

26 988665 Panel-Access Venturi 1
27 788768 Panel-Pedestal, Front

- Metallic Black 1
• 791010 Panel-Pedestal, Front

- Bottle Green 1
28 788769 Panel-Pedestal, LH Side

- Metallic Black 1
• 791009 Panel-Pedestal, LH Side

- Bottle Green 1
29 988767 Panel Assy-Front - Metallic Black 1
• 791007 Panel Assy-Front

- Forest Green 1
30 991019 Trim-Glass Retainer, Bottom 1
31 788625 Plate-Cover, Glass 1
32 788741 Glass -  5 x 611 x 333, Front 1
33 788575 Glass - 5 x 330 x 162, Side 2
34 788510 Rope-Glass Fibre, 5.5 1
35 588062 Strip-Backing, Glass Spring 2
36 588048 Spring-Glass Retainer 2
37 988577 Trim-Glass Retainer, Rear 2
38 790229 Tape-Glass, Flat 3 x 10 1
39 791018 Trim-Glass Retaner, Top - Gold 1
40 788764 Louvre Assy-3 Blade

- Metallic Black 1
41 503004 Screw; Csk No. 8 x 5/8" 1
42 501682 Nut, M6 HEX 6
43 503259 Screw; S/T 10 x  .5 23
44 503381 Push Fix , Spire 2
45 503388 Nut-Spire 2
46 788747 Panel-Access, Piezo

- Metallic Black 1
• 788795 Panel-Access, Piezo

- Bottle Green 1
47 503622 Nut, M4 Hex Stainless 12
48 503630 Screw; S/T 10 x .4 55
49 503661 Screw, Pan  M4 x 20 2
50 503704 Screw; S/T  8 x.5 8
51 586167 Rivet-Pop 4.0 Dia x 4.8 19
52 501303 Rivet-Pop 4.0 Dia x 7.9 6
53 986148 Spacer-Grille 6
54 503196 Washer; Flat 1/4" x  .75 8
55 584581 Badge-Masport - Gold 1
56 503429 Rivet-Pop 3.2 Dia x 4.8 8
57 988388 Spacer-Control Panel 2
58 501959 Screw, Set M6 x 12 HEX 10
59 986413 Bracket-Seismic Restraint 2
60 503106 Washer, Flat 5 - BRS - Aust 1
61 503459 Screw, S/T 12 x 25 2
62 986149 Spacer-Front Panel 4
63 988557 Plate-Stop, Spillage 2
64 501704 Washer, Flat 10 x 21 x 1.6 - Aust 2
65 585624 Switch-4 Position - Aust 2
66 588460 Loom-Fan, Remote - Aust 1
67 585625 Knob-Fan Switch - Aust 1
68 586734 Bush-Plastic - Aust 2
69 988662 Guard-Dress - Aust 1
70 788771 Collar-Flue - Metallic Black - NZ 1
• 791006 Collar-Flue - Bottle Green - NZ 1
71 588507 Terminal-Utilux 6.3mm - Aust 1
72 991024 Heatshield-Control Panel, Lower 1
73 990135 Spacer- Glass Retainer 4

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 4

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 5

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )

1 990100 Heat Exchanger Complete 1
2 503583 Rivet, 4.0 Dia 36
3 Firebox Assy 1
4 588081 Board-Insulating, Ceramic 1
5 588051 Regulator - Natural Gas 1
6 988065 Bracket-Mounting, Regulator

- Natural Gas Only 1
7 588077 Fitting-Complete, 8 x 1/2"

- Natural Gas Only 1
8 588170 Knob-Control, Gas 1
9 588399 Bush-Plastic 2
10 588332 Rod-Control Valve - Black 1
11 588322 Universal-Control Valve, Gas 1
12 503652 Clip-Hairpin, Dia 1.4mm 2
13 588354 Fitting-Complete, 8 x 3/8"

- Natural Gas Only 1
14 788565 Valve-Control, Gas 600mm 1
15 988733 Bracket-Mounting, Control Valve 1
16 588355 Tube-Connecting, 5/16"

- Natural Gas Only 1
17 502203 Screw, Pan M4 x 12 1
18 503593 Washer, Flat 4 15
19 791195 Burner Assy-Tray - Natural Gas 1
• 788607 Burner Assy-Tray - LPG 1
20 501086 • Grommet, 19mm 1
21 503631 • Screw, Pan M4 x 5 1
22 586167 • Rivet-Pop 4.0 Dia. x 4.8 19
23 788585 • Heatshield-Pedestal 1
24 988621 • Plate-Cover, Heatshield 1
25 503630 • Screw; S/T 10 x .4 55
26 988591 • Bracket-Mounting, Injector 1
27 588624 • Injector-Main 0.80 - NG 1
• 588596 • Injector-Main 1.20 - LPG 1
28 588592 • Injector-Main 0.85 - NG 1
• 590016 • Injector-Main 1.10 - LPG 1
29 588566 • Manifold-Burner 1

Item Part Description Qty
No No

Item Part Description Qty
No No

30 588259 • Thermocouple-750 M9 x 1 1
31 588403 • Electrode 1
32 501330 • Washer, Flat 5 x 10 x 1 2
33 501856 • Nut, M5 Hex 2
34 788587 • Burner Assy,-Rear - NG 1

988587 • Burner Assy-Rear - NG 1
• 788725 • Burner Assy, Rear - LPG 1

988725 • Burner Assy-Rear - LPG 1
35 588595 • Pilot Assy 1
36 988597 • Bracket-Mounting, Pilot 1
37 501857 • Screw, Pan M5 x 10 2
38 591020 • Jet-Pilot, 0.75 - NG 1
• 588407 • Jet-Pilot, 0.45 - LPG 1
39 501815 • Screw, Pan M6 x 35 4
40 503613 • Nut, M6 HEX 6
41 503196 • Washer, Flat 1/4" 8
42 788588 • Burner Assy-Front - NG 1

988588 • Burner Assy-Front - NG 1
• 788726 • Burner Assy-Front - LPG 1

988726 • Burner Assy-Front - LPG 1
43 588079 Tube-Inlet, Pilot

- 3/16" x 725mm 1
44 790110 Log-Ceramic, Front 1
45 788610 Log-Ceramic, Top 1
46 790111 Log-Ceramic, Rear 1
47 503677 Bolt, M6 x 90 HEX 1
48 988652 Cover-Secondary Air, Front 1
49 503259 Screw; S/T 10 x .5 23
50 700714 Tape-Firebox, 3 x 25 2
51 503474 Nut, M5 Nutsert 2
52 788587 Tube Assy-Main Injector 1
53 588171 • Fitting-Inlet, M14 x 1.5 1
54 588567 • Tube-Main Injector 1
55 588393 • Nut-Compression, 8mm 1
56 588172 • Olive-M8, Brass 2

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 6

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )

1 791150 Panel-Fan Mounting
- Black 1

• 991015 Panel-Fan Mounting
- Bottle Green 1

2 586174 Fan-3 Speed 1
3 988679 Cover-Fan, LH 1
4 988678 Cover-Fan 1
5 988714 Cover-Fan, RH 1
6 586734 Bush-Plastic 1
7 588459 Loom-Adaptor, Fan 1
8 502068 Clamp-Cable 1
9 501856 Nut, M5 HEX 2

Item   Part   Description Qty
 No     No

Item   Part Description Qty
 No     No

User: mglucina   Node: design-1   Job: 788676
Drawing: D1   Part: 788676   Date:  9-Apr-98   Time:  1:25 Pm

Message: 

10 503106 Washer, Flat M5 2
11 503371 Washer, Fan Disc 5 ID x 10 OD 1
12 577089 Nut-Cable 1
13 588068 Loom-3  Pin, Fan 1
14 503630 Screw, S/T 10 x .4 13
15 501767 Rivet-Pop 3.2 Dia x 3.2 17
16 501857 Screw, Pan M5 x 10 1

NOT ILLUSTRATED

788676 Fan Assy - Black 1
791014 Fan Assy - Bottle Green 1



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 7

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )

NZ ONLY

Flue Kit Part Number: 588656

Freestanding B Vent Gas Flue Kit - Black



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position Page 8

BALTIMORE
STD NG/LPG
(1998 to _ _ _ _ )

NOT ILLUSTRATED

586261 Paint, Touch Up - Metallic Black 1
586370 Paint, Touch Up - Bottle Green 1
588386 Piezo Lead - 600mm Round 1
588387 Piezo Lead - 700mm Square 1
503662 Retainer Cable-Jet Press - Aust 1
791390 Kit Assy-Ignitor, Retrofit 1
790405 Kit-Pilot, TLP 1
588659 Owners Manual 1

Firebox Assy-Complete 1
503429 • Rivet-Pop 3.2 Dia x 4.8 6
503621 • Screw, Pan  M4 x 8 6
503622 • Nut, M4 Hex 6
503630 • Screw; S/T 10 x .4 8
586167 • Rivet-Pop 4.0 Dia x 4.8 7
988557 • Plate-Stop, Spillage 2
988576 • Base Plate 1
988577 • Trim-Glass Retaner, Rear 2
988625 • Plate-Cover, Glass 1
988627 • Plate-Stop, Spillage LH 1
988628 • Plate-Stop, Spillage RH 1
988649 • Cover-Secondary Air, Side 2
991019 • Trim-Glass, Bottom 1
991021 • Firebox Assy 1

Burner Tray-Complete 1
501330 • Washer, Flat 5 x 10 x 1.0 2
501856 • Nut, M5 Hex 2
501857 • Screw, Pan M5 x 10 2
503630 • Screw; S/T 10 x .4 8
503631 • Screw, Pan  M4 x 5 1
586167 • Rivet-Pop 4.0 Dia x 4.8 2
588566 • Manifold-Burner 1
588595 • Pilot Assy-4 Flame 1
988585 • Burner Tray-Pedestal 1
988591 • Plate-Mounting, Injector 1
988597 • Bracket-Mounting, Pilot 1

Part No Description Qty

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies


